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A1 Z A 55 CRRTLIICATE No. & MCIX0A000 JFE Bars & Shapes Corporation

v S ORDER No. © A21H361AF530 INSPECTION CERTIFICATE ec
il sy S T KB RERT
CUSTOMER DS L (BB S
gy : - AWk ) TB
PROJECT NAME ¢ #R0R TEL 086-447-4224
SHIPPER DRSS Y95 DEALERSHIP:
SPECIFTCATION & TIS G 3112 SD295 HEFH  SHTP DATE ¢ 20234 10f] d0@
SRS TENSILE TEST B Lj{%; i E B 5
s | <y D N T " | A i 5 ~
IR g o ik A B & um@fy élﬁ;-ﬂs rs}.ian. 'WU P CHEMICAL COMPOSITION %
(PS5 vrws) s [ og e | C [si [ vn [ P | s [ wi [ e | W ] V Ceq
i e = N N/tam2 5L em fygee #100 X 1000 7 100{ X 100 < 1000 < 1000 %100
e el QUANTLTY MASS BN [a40- o ol ke [wax [wax [uax [Max_ [Max
: G — s il ki | 295 600 ) 16 | 1, 5D 27 G5| 150 50 50
3-K0046 DLC < 6000 1, 200 367.] 508 26 GOOD 20 15 54 39 29, 9 14| 24 3 33
LHYaA66) 4, 032
31044 D16 X 7000 600 363 509 26 (00D 20 16 51 30 15 9 13l 52 4 a3
(aBYa 1)
3-HOA46 D0 X 7000 600 363 502 26 GOOD 20 16 50 41 27 9 15 36 3 33
(5RO 1E)
3-)0321 Do < 7000 600 367 499 25 GOOD 20 16 59 41 26 13 9 36 2 34
(5BY94307) 7,006
o RET 11, 088
3-K0244 D13 X 6000 360 360 500 25 GOOD 18 13 50 38 28 16 28 59 5 34
(HR94556) 2, 149
3-K0254q DL3 X 7000 360 262 515 27 COOD 21 14 50 40 23 10 28| 36 4 37
(HBEa92) 2, b6
Ao RE 4, 855
&0 HkE 15, 743
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se horaby oceriily (hat the wateriat des .ribed herein hig bren Lessed and jhapented w1 th satislactary cesult ip sceordance with the reguitement of the above spu ilfuation MANAGER OF
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S E 5 CERTIFICATE No. @ MC4103900 .
. S i JFE Bars & Shapes Corporation
ZE S ORDER No,  421H3Y1AL410 INSPECTION CERTIFICATE A B
L NEFR
= B & CUSTOMER D ARET (B - ]
B : : = AETAS)IEELTE
T. & % PROJECT NAME  © 7FfE TEL 086-447-4224
A X & SHIPPER LG EMEER S BF$9)5E DEALERSHIP:
# t%  SPECIFICATION * JIS G 3112 SD295 HfTH  SHIP DATE 20244 1B 26P
‘ A|4ERER TENSILE TEST ;ﬂég £ % & &
i e =t = B2 < N Tk B 9 ¢
pEEe | woa v x5 " & |wmn SIB‘E?@E B IR it e CHEMICAL COMPOSITION %
(HE) | et | TS JYR | # |Bl | ¢ | si[m| P s Ni | Cr | Mo v Ceq
o - o N/mn2 A Low |80 X 100 X 1000 X100 | X100| x1000{x 1000 X100
(E?f Ko 1 STZE QUANTITY MASS  TWIN [ 440~ s2 |MIN| k= [MAX | MAX |MAX |MAX | MAX
id| ma k| 295 600 16 | 1. 5D 27] 55| 150 50{ 50
4-p0207 | D10 X 6000 1, 200 384 512 | 23 GOOD 21 13 50 35 25 11 27| 43 5 37
(5B95391) | i 4, 032
4-40201 D10 % 7000 1, 800 976 530‘ 22 GOOD 18 14 49 41 21 12 25| 58 5 34
(AFRO5238) | 7,056
‘ H o X5 11,088 ;
4-A0190 D13 X 6000 360 352 515 | 21 GOOD 18 15 58 40 25 12 16| 63 4 33
(5B95386) | 2, 149
4-40178 ( D13 X 7000 1, 440 363 516 | 24 GOOD 20 16 49 33 20 11 17| 39 3 34
(5895305) 10, 022
o A5t 12,171
% U OIRE 23, 259
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:.3_\ @ We hereby certify that the material described herein has been tested ana tnspesied with sacisfaeluly result in accordance wilh the requirement of the abeve specification MANAGER OF
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JFE Bars & Shapes Corporation

FIEAREE 7 CERTIFICATE No. @ MC41024490
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SRS EA e g B L () At S) A 118
T % 4 PROJECT NAME @ 7FLE TEL 086-447-4224
A W & SHIPPER Dk EEERASH ¥e#fE DEALERSHIP:
i) B  SPECIFICATION : JIS G 3112 SD295 HiTF B SHIP DATE 2024 18 175
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b ) o3| 1S JYR| E B | g | c [ s [ o | P | s [ mil ol w] v e

e T K N/ mm2 RIS X100 X 1000 X100 | x100|<1000{X 1000 X100
T SIZE QUANTITY | MASS  Tyiy Ta40 25 |MIN| R= [MAX [MAX [MAX [MAX [MAX
IS EC mm ke | 295 600 16 | 1.5D 27 55| 150 50 50
4-30057 D16 % 7000 200 358 502 24 GOOD 20 14 52 34 29 11 201 40 3 35
(5B95287) 2, 180
4-A0057 D16 x 8000 400 358 502 24 GOOD 20 14 52 34 29 11 200 40 3 35
(6R95287) 5, 000
Y X5r 7,180
EU RN 7,180
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